
PREPARED FOR 
THE CITY OF FORT LAUDERDALE

RFQ# 246-11426       JUNE 16, 2014

Engineering Services for 
Comprehensive  Utility Strategic Master Plan

EXHIBIT 3 
14-0917 

Page 1 of 101



STATEMENT OF QUALIFICATIONS  SECTION 1 – TABLE OF CONTENTS 

MWH PROPOSAL - CITY OF FORT LAUDERDALE   // COMPREHENSIVE UTILITY STRATEGIC MASTER PLAN  //  JUNE 2014   // 1 

SECTION PAGE 

1. Table of Contents .................................................................................................   1

2. Proposal Letter/Letter of Interest/Proposal Signature Form/Addenda .................   2

3. Qualifications of the Firm .....................................................................................   7
[...]
a. TOTAL b. WITH CURRENT FIRM 

9 9 
15. FIRM NAME AND LOCATION (City and State) MWH – Sunrise, FL 

16. EDUCATION (Degree and Specialization) 17. CURRENT PROFESSIONAL REGISTRATION (State and Discipline) 

BS, Civil and Environmental Engineering Professional Engineer - Florida 

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.) 

 

19. RELEVANT PROJECTS 

a. 

(1) TITLE AND LOCATION (City and State)                                                                            (2) YEAR COMPLETED 

City of Sunrise Master Plan and Hydraulic Modeling, Sunrise, Florida 
PROFESSIONAL SERVICES 2009 

CONSTRUCTION N/A 

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm 

Task Manager - Ms. Ramirez performed a model update to reflect the objective of the Master Plan project. The model update included development of 
future demand projections based on published Traffic Analysis Zones (TAZ) estimates, allocation of future demands, evaluation of boundary conditions 
and facility representation. She provided recommendations for improvements and operating schemes that were cost effective. 

b. 

(1) TITLE AND LOCATION (City and State)                                                                          (2) YEAR COMPLETED

City of Minot Potable Water Master Plan, Minot, ND 
PROFESSIONAL SERVICES 2014 

CONSTRUCTION N/A 

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm 

Assistant Engineer - Ms. Ramirez evaluated Emergency and Operational storage requirements based on the current and future use diurnal water use 
requirements.  Ms. Ramirez used the guidelines of local regulations and industry standards such as the Ten-State Standards and the Insurance Service 
Office (ISO) for determination of fire flow and storage requirements. Through this evaluation, Ms. Ramirez identified storage requirements for each 
pressure zone in the system in order to provide adequate storage for existing and build-out demands.

c. 

(1) TITLE AND LOCATION (City and State)                                                                          (2) YEAR COMPLETED

City of North Miami Beach Water Distribution Model and Fire Flow Fee Evaluation, North Miami 
Beach, Florida 

PROFESSIONAL SERVICES 2006 

CONSTRUCTION N/A 

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm 

Project Engineer - Ms. Ramirez developed a hydraulic model using H20Map® software. She helped develop a calibration testing plan and performed 
field activities as well as performed system-wide fire hydrant deficiency analysis and proposed improvements. She assisted in preparation of fire flow 
evaluation. She also evaluated hydraulic model results and assisted with preparing a technical memorandum that provided distribution system 
improvements and gave an engineer's opinion of the probable cost.

d. 

(1) TITLE AND LOCATION (City and State)                                                                          (2) YEAR COMPLETED

Water Supply Facilities Plan, City of Pompano Beach, Florida 
PROFESSIONAL SERVICES Ongoing 

CONSTRUCTION N/A 

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm 

Project Engineer - Ms. Ramirez assisted in the development of 10-Year Water Supply Facilities Work Plan to improve the coordination of water supply 
and land use planning. As part of this project, Ms. Ramirez coordinated population and water demand projections with various municipalities within the 
Utility’s service area. Ms. Ramirez assessed current water sources and evaluated the adequacy of these sources to meet the projected demands. Ms. 
Ramirez performed a review of the permits associated with each water supply facility for comparison to permit limitations on facility capacity with the 
future demands on the facility. As a result of this analysis, Ms. Ramirez prepared a plan of additional water supply sources to meet projected shortfalls.

e. 

(1) TITLE AND LOCATION (City and State)                                                                          (2) YEAR COMPLETED

Water Distribution Model, City of Pompano Beach, Florida 
PROFESSIONAL SERVICES Ongoing 

CONSTRUCTION N/A 

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm 

Project Manager - Ms. Ramirez was responsible for the technical delivery of the water distribution system model evaluation. Ms. Ramirez developed a water 
hydraulic model, integrated geographic information systems to create the distribution network, performed field reconnaissance, water facilities evaluation, 
demand analysis for the model inclusions and validation activities.  The results addressed distribution system deficiencies and provided recommended 
improvements.   

EXHIBIT 3 
14-0917 

Page 39 of 101



STATEMENT OF QUALIFICATIONS             SECTION 3 - QUALIFICATIONS OF THE FIRM 

 

MWH PROPOSAL - CITY OF FORT LAUDERDALE   // COMPREHENSIVE UTILITY STRATEGIC MASTER PLAN  //  JUNE 2014   // 39 

E.  RESUMES OF KEY PERSONNEL PROPOSED FOR THIS CONTRACT 
 

12.  NAME 13.  ROLE IN THIS CONTRACT 14.  YEARS EXPERIENCE 

Chris Reinbold, PE Water Quality/Infiltration/Inflow 
a. TOTAL b. WITH CURRENT FIRM 

11 6 

15. FIRM NAME AND LOCATION (City and State) Carollo Engineers, Inc., Lake Worth, Florida 

16. EDUCATION (Degree and Specialization) 17. CURRENT PROFESSIONAL REGISTRATION (State and Discipline) 

MS, Civil Engineering 
BS, Civil Engineering 

Professional Engineer - Florida 
Professional Engineer - North Carolina 

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.) 

Mr. Reinbold, an associate with Carollo, has 11 years of experience on projects in five states, mostly in North Carolina and Florida. His work includes study, 
design, permitting, and construction administration services for treatment plants, pumping stations, pipelines, IX treatment, and chemical systems. He has 
experience with many advanced technologies, such as designing the world’s largest high-rate magnetic IX (MIEX®) system. His continual focus for clients is to 
seek additional value, savings, or other operational enhancements on each project. 

19. RELEVANT PROJECTS 

a 

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED 

WTP 8 Ion Exchange Study, Palm Beach County, Florida 
PROFESSIONAL SERVICES 2014 

CONSTRUCTION TBD 

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm

Project Engineer - Carollo performed study phase services to develop and evaluate potential ion exchange (IX) alternatives for discussion, review, 
selection, and implementation at WTP 8. Carollo evaluated both the high rate fluidized bed IX technology in addition to fixed bed vessel (both on raw 
and filtered water flow streams). The IX was considered to control the organics and resulting color in the finished water. A 20-mgd fixed-bed vessel 
system was recommended, which in addition to the existing system will treat the full rated capacity at WTP 8. 

b 

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED 

Springtree WTP Renewal and Improvements, City of Sunrise, Florida 
PROFESSIONAL SERVICES 2012 

CONSTRUCTION 2014 

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm

Design Manager -This project was executed as three separate bid packages. The first replaced four 15,000-gallon each sodium hypochlorite tanks. The 
second prepared a procurement bid package and general construction bid package for a 3-mgd RO system. The third involved a new 12-mgd high-
service pumping station and operations building. 

c 

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED 

Preston and Hialeah WTPs GWUDI of Surface Water Upgrades, Miami-Dade, 
Florida 

PROFESSIONAL 
SERVICES 2011 (50% design) 

CONSTRUCTION On hold

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm 

Project Engineer - Preston and Hialeah WTPs Feasibility Study, Miami-Dade Water and Sewer Department, Florida. Reviewed ozone, UV, membranes 
(microfiltration, ultrafiltration , or nanofiltration), and carbon adsorption as candidate technologies to upgrade the Preston and Hialeah Water Treatment 
Plants to meet the Surface Water Treatment Rule due to the pending reclassification of the well field supply to groundwater under direct influence of 
surface water. 

d 

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED 

Sawgrass 3-mgd RO WTP and Nanofiltration Rerate, City of Sunrise, Florida 
PROFESSIONAL SERVICES 2012 

CONSTRUCTION 2013 

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm 

Design Manager - During the study phase, fluidized-bed and fixed-bed systems were pilot tested to control organics and color. A fluidized-bed system 
was recommended. Project elements included evaluation of an organics control treatment system with chemical oxidation, pre-filtration, and fixed-bed 
ion exchange; evaluating conversion of an existing NF treatment train to RO; and the design of an independent 3-mgd RO treatment system, and 
uprating of existing NF system from 18 to 24 mgd. 

   

EXHIBIT 3 
14-0917 

Page 40 of 101



STATEMENT OF QUALIFICATIONS             SECTION 3 - QUALIFICATIONS OF THE FIRM 

 

MWH PROPOSAL - CITY OF FORT LAUDERDALE   // COMPREHENSIVE UTILITY STRATEGIC MASTER PLAN  //  JUNE 2014   // 40 

E.  RESUMES OF KEY PERSONNEL PROPOSED FOR THIS CONTRACT 
 

12.  NAME 13.  ROLE IN THIS CONTRACT 14.  YEARS EXPERIENCE 

Gerardus (GJ) Schers, PMP Task Manager 
a. TOTAL b. WITH CURRENT FIRM 

23 14 

15. FIRM NAME AND LOCATION (City and State) MWH Americas, Inc., West Palm Beach, Florida 

16. EDUCATION (Degree and Specialization) 17. CURRENT PROFESSIONAL REGISTRATION (State and Discipline) 

MS, Civil Engineering; BS, Civil Engineering Professional Engineer - Ontario-Canada 

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.) 

 

19. RELEVANT PROJECTS 

a 

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED 

System 1A Reverse Osmosis WTP Expansion, Broward County, Florida 
PROFESSIONAL SERVICES Ongoing 

CONSTRUCTION N/A

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm 

Project Technical Lead – Mr. Schers is the project manager responsible for the implementation of an alternative water source system including a 7-MGD 
Floridan aquifer Reverse Osmosis water treatment plant expansion for Broward County’s IA WTP (lime softening).  Completed activities include wellfield 
siting, investigations, and permitting activities for the concentrate injection well, preliminary engineering of the surface facilities of the production and 
injection wells, and some conceptual sizing of the treatment plant components.

b 

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED 

North Reverse Osmosis Water Treatment Plant, Cape Coral, Florida 
PROFESSIONAL SERVICES 2010 

CONSTRUCTION 2010 

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm 

Principal Project Manager - Mr. Schers led the project team providing final designs of the 24 MGD ‘Green Field’ North RO WTP treating Floridan Aquifer 
water with elevated levels of TDS and hydrogen sulfide. The design activities included field testing and an assessment of the raw water source and 
concluded with the location, depth and capacity of the production wells. The designed facilities included new raw water wells, raw water collection and 
transmission system, water treatment plant utilizing RO process and degasification, drinking water transmission mains, and injection wells for the 
disposal of RO concentrate. 

c 

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED 

Distribution Water Quality Study, Peace River/Manasota Regional Water Authority, 
Florida 

PROFESSIONAL SERVICES 2014 

CONSTRUCTION N/A 

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm 

Project Technical Lead – Mr. Schers just recently completed a study reviewing the water quality in the Authority’s regional water supply system, 
including transmission mains and distribution systems of member governments.  Extensive data sets were reviewed to characterize the water quality of 
the finished waters of production facilities feeding into the regional system and to describe any water quality changes that take place in the system. 
Based on the characterization of the existing water quality, blending scenarios were developed to predict distribution water quality changes in the future 
if and when changes are made in production facilities or in operation of the regional system.  Recommendations were made to improve the overall 
distribution water quality and to ensure compliance with all standards.

d 

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED 

Demand Management Options Study, Jacksonville, Florida 
PROFESSIONAL SERVICES 2007 

CONSTRUCTION N/A 

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm 

Project Manager - Mr. Schers completed the initial assessment of potential demand management options for the city of Jacksonville, FL. The work 
included the use of an advanced program to compare cost and impacts of each measure to enable prioritization of promising options. 

   

EXHIBIT 3 
14-0917 

Page 41 of 101



STATEMENT OF QUALIFICATIONS             SECTION 3 - QUALIFICATIONS OF THE FIRM 

 

MWH PROPOSAL - CITY OF FORT LAUDERDALE   // COMPREHENSIVE UTILITY STRATEGIC MASTER PLAN  //  JUNE 2014   // 41 

E.  RESUMES OF KEY PERSONNEL PROPOSED FOR THIS CONTRACT 
 

12.  NAME 13.  ROLE IN THIS CONTRACT 14.  YEARS EXPERIENCE 

Harold E. Schmidt, Jr., P.E. Task Manager 
a. TOTAL b. WITH CURRENT FIRM 

33 8

15. FIRM NAME AND LOCATION (City and State)  

16. EDUCATION (Degree and Specialization) 17. CURRENT PROFESSIONAL REGISTRATION (State and Discipline) 

BE, Civil Engineering 
MS, Environmental Engineering 

Professional Engineer - Sanitary Engineering, - Florida, Virginia, 
North Carolina 

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.) 

Mr. Schmidt has over 33 years of experience in the planning, design, and construction management for over $500M of wastewater related capital projects. 
Worked on numerous WWTPs ranging in capacity up to 200 mgd that have ranged in treatment quality from conventional secondary treatment through 
advanced BNR and membrane facilities.  His area of expertise is in advanced biological treatment for removal of nutrients, reclaimed water reuse, and biosolids 
treatment. Mr. Schmidt has provided input and authored for nearly 40 technical papers, as well as the development of a number of WEF Manuals, including 
Manual of Practices no. 8 “Municipal Wastewater Treatment Plant Design, no. 21 “Solids Processing Design and Management” and Membrane Systems for 
Wastewater Treatment.  

19. RELEVANT PROJECTS 

a 

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED 

C.C. Williams WWTF Master Plan, Mobile, Alabama 
PROFESSIONAL SERVICES 2013 

CONSTRUCTION 2014 

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm 

Technical Advisor for master plan for the Mobile Area Water and Sewer System CC Williams WWTF.  Master planning efforts included a comprehensive 
inspection and assessment of the infrastructure; characterization of wastes; process modeling; evaluation of treatment technologies – liquid and 
biosolids (thickening, stabilization and dewatering); impact of existing and pending regulations; energy optimization, and gas production to reduce 
energy demands and minimize power costs. 

b 

(1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED 

Howard F. Curren Advanced WWTP Biogas Enhancement Study, Tampa, Florida 
PROFESSIONAL SERVICES 2013 

CONSTRUCTION N/A 

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] Check if performed with current firm 

Technical Advisor of alternatives to upgrade the biosolids management facilities at the 96 mgd Howard F. Curren advanced WWTF.  The project 
[...]
withdrawals from the Upper Floridan aquifer are at least 
balanced and preferably exceeded by planned recharge, 
and that the location of the ASR wells, injection wells, 
and production wells is carefully planned to achieve 
water quality and quantity goals at an acceptable cost. If 
desired, implementation of such a plan could steadily 
reduce the salinity of the Upper Floridan aquifer over a period of many years, eventually creating a huge 
freshwater reserve stored deep underground. In conjunction with Biscayne aquifer withdrawals, this would 
achieve water supply reliability and sustainability for the City. 

 
Water Treatment 
Our team has been an industry leader in helping our clients implement practical, reliable, and affordable 
membrane treatment. We have been involved in the design, construction, and operation of membrane treatment 
systems for more than three decades.  
 
Membrane System Optimization – With diminishing funding resources, optimizing existing and future 
membrane facilities provides an opportunity to meet potable water system demands in the future at the lowest 
possible expense. Our teams past projects have focused on these objectives. 

 
MWH designed the City of Fort Lauderdale’s ASR well, and MWH 
and Carollo recently re-purposed the ASR well as dual purpose 
well for the Springtree WTP, City of Sunrise such that the 
withdrawn water can be treated with low pressure membrane 
process. This well is permitted as Floridan production well by 
SFWMD and as ASR well by FDEP. Our team brings full service 
experience of planning, permitting, design and construction of 
this concept! 

EXHIBIT 3 
14-0917 

Page 77 of 101



STATEMENT OF QUALIFICATIONS  SECTION 6 – APPROACH TO SCOPE OF WORK 

 

MWH PROPOSAL - CITY OF FORT LAUDERDALE   // COMPREHENSIVE UTILITY STRATEGIC MASTER PLAN  //  JUNE 2014   // 77 

Water production can be increased in many ways 
including through the maximization of available 
membrane treatment area (use membranes with 
larger surface areas which fit in existing equipment), 
through the use of membranes with greater treatment 
capability per unit area (flux), reduced energy 
requirements (discussed further in following Reducing 
Energy subparagraph), and feed water treatment 
capabilities (i.e., use different elements in stages to 
maximize production and recovery). 
 
Membrane System Recovery - Conventional  
membrane treatment approaches typically allow up to 
approximately 75 to 85 percent of the  feed stream to 
be recovered as potable water, with the remaining 
amount (concentrate or reject water) being disposed 
of. Carollo has recently completed multiple 
concentrate treatment pilot studies for utilities in 
Florida, California, and Arizona. Carollo published the 
Water Research Foundation report “Desalination 
Product Water Recovery and Concentrate Volume 
Minimization.” This document reported on over twenty 
promising Reverse Osmosis (RO) concentrate treatment technologies. Highlighted in the report was an innovative 
approach combining RO, Energy Recovery Device (ERD), and chemical precipitation processes, to allow 
recoveries up to about 95%. 
 
By repurposing existing decommissioned water treatment infrastructure, Fort Lauderdale might augment its 
potable water supply at less cost than tapping into the Floridan aquifer. Fort Lauderdale’s Peele Dixie membrane 
process converts just 82% of the groundwater into drinking water. The remaining 18% of ground water is wasted 
through deep injection wells. The SFWMD commissioned Carollo to study the potential for RO concentrate 
minimization at South Florida utilities. The project reviewed water quality at twelve plants within the District to 
identify a solution to cost-effectively handle RO concentrate while meeting technical and permitting requirements. 
A modified lime softening process was evaluated. Using the information gained from this assessment, a pilot 
study was performed at the City of North Miami Beach, showing an increase in overall RO recovery of 13%; from 
75% to 88%. 
 

Reducing Energy Consumption in 
Membrane Treatment 
Energy has become a key concern for the water 
industry, as there has been increased focus on 
costs, sustainability, greenhouse gas emissions, and 
reliability. Recent breakthroughs in state-of-the- art 
energy recovery devices and membrane element 
manufacturing now provide utilities with significant 
opportunities to lower the energy use of membrane 
treatment systems. Energy recovery devices save 
money by capturing pressure that would be lost in 
the waste stream and returning it to the high 
pressure pumps at the beginning of the system. 
Collier County is an example of this, which was 
designed by Carollo. By installing an energy recovery 
device, they captured the pressure that was being lost 
in its waste stream and used it to boost its high pressure feed pumps, saving an estimated $550,000/year. 
Installation of similar energy recovery devices on the City of Fort Lauderdale’s future RO plants could result in 
potential cost savings comparable to those realized at Collier County.  

 

 
Sawgrass Nano Filtration WTP, City of Sunrise – MWH 
designed the system and vessels such that the low pressure 
nanofiltration process could be upgraded to a high pressure 
Reverse Osmosis and vice versa with minimum process 
changes. 

North Reverse Osmosis WTP, City of Cape Coral, FL – MWH 
designed two-stage RO system and allowed for interstage 
boosting when it becomes economically advantageous for energy 
recovery.

EXHIBIT 3 
14-0917 

Page 78 of 101



STATEMENT OF QUALIFICATIONS  SECTION 6 – APPROACH TO SCOPE OF WORK 

 

MWH PROPOSAL - CITY OF FORT LAUDERDALE   // COMPREHENSIVE UTILITY STRATEGIC MASTER PLAN  //  JUNE 2014   // 78 

Reducing Chemical Consumption in Membrane Treatment 
Chemicals are an important and costly part of operating membrane systems. Sulfuric acid, as a pretreatment 
chemical, has been an industry standard chemical used in membrane systems across the industry to reduce the 
scaling potential of calcium carbonate and help keep iron in the dissolved, ferrous form. The result of this acid 
addition is enhanced system recovery and prevention of membrane fouling. 
Despite these benefits, sulfuric acid is a hazardous and costly chemical to 
use. 
 
Carollo developed the first design in the country that eliminated acid from an 
RO treatment plant. In 1999, Mount Pleasant Waterworks (South Carolina) 
saved $250,000/yr when it stopped adding acid to its membrane system. 
Special consideration for acid elimination must be given to facilities that have 
iron in their raw water. The presence of iron may necessitate the use of 
sulfuric acid as a pretreatment chemical. Additionally, for waters containing 
hydrogen sulfide, if acid is eliminated as a pretreatment chemical, pH 
adjustment may be required before subsequent treatment using 
degasification.  
 
One of the challenges that nanofiltration facilities face is production of stable, well-buffered water without breaking 
the bank on chemical treatment costs. The use of a bypass treatment train around the membranes would provide 
additional water quality benefits as well as chemical savings. 
 
The bypass treatment train would utilize an ion exchange process to 
remove the majority of organics. This could be applicable for the 
Peele Dixie WTP Membrane System. The bypass treatment train 
would provide the following benefits: 
 

 Improved finished water alkalinity 
 Reduction of acid feed 
 Improved overall plant recovery 
 Increased finished water hardness 
 Reduction caustic feed (for the equivalent alkalinity) 

 
Including the capital costs for the ion exchange system, this option 
has offered savings to similar utilities by as much as $900,000/year 
(assuming an average plant flow rate of 12 mgd) with the bypass 
treatment train when comparing the same finished water alkalinity. 
 
Nanofiltration to Reverse Osmosis (RO) Treatment System Conversion – The conversion of one type 
of membrane treatment to another type of membrane treatment has been considered in several South Florida 
utilities due to the changing of available raw water sources. Our Team recently completed a study for a 
neighboring utility, the City of Sunrise at their existing 24 mgd nanofiltration WTP. Due to circumstances 
associated with raw water availability and consumptive use permitting constraints, the City of Sunrise considered 
transforming a portion of their existing nanofiltration WTP to low pressure RO.  
 
Utilizing an anticipated Floridan Aquifer water quality the various nanofiltration components were evaluated at 
projected higher operating pressures. These included sand strainers, feed water pumps, chemical systems, 
cartridge filtration, membrane skids, and post treatment facilities. It was determined that at the projected Floridan 
Aquifer water quality the existing membrane treatment system could be converted to a RO treatment system by 
replacing limited equipment, piping, and associated appurtenances. 

 
 
 

MWH assisted the City 
of Sunrise with the 

Optimization of their 
nano-filtration process 

saving the City 
approximately 

$800,000 annually in 
chemical costs. 

EXHIBIT 3 
14-0917 

Page 79 of 101



STATEMENT OF QUALIFICATIONS  SECTION 6 – APPROACH TO SCOPE OF WORK 

 

MWH PROPOSAL - CITY OF FORT LAUDERDALE   // COMPREHENSIVE UTILITY STRATEGIC MASTER PLAN  //  JUNE 2014   // 79 

Lime Sludge Dewatering Facility Feasibility Study (2012)
MWH conducted a study to determine the feasibility of constructing a lime sludge dewatering facility at 
the existing Water Treatment Plant.  The objectives of the study were to provide an overall water 
savings to the WTP to offset the need for alternative water supplies and provide improved dewatering to 
lower maintenance and disposal costs.  Existing technologies were evaluated including belt filter 
presses, mechanical presses, and vacuum presses.  MWH provided a recommendation for the most 
suitable technology, preliminarily sized the facility, provided conceptual general arrangement drawings, 
and developed a site plan for the proposed facility.  A technical memorandum was developed to present 
the evaluation and provide recommendations. 

Lime Softening Plant 
Modifications 
Solids Contact Clarifiers (SCCs), utilized in the 
City’s Fiveash lime softening treatment facility, 
are one of the oldest technologies in the water 
treatment industry. Although widely used, 
SCCs are also one of the most misunderstood 
and neglected unit processes. The SCC 
process is the first step in the lime softening 
solids management and its impact on the final 
water quality and dewatered solids should not 
be underestimated. 
 
Maintaining a high solids concentration in the center 
cone of the SCC is critical for producing excellent 
settled water quality and producing a concentrated 
residuals stream. The softening process is optimized 
by allowing the solids to remain in the center cone and 
for successive layers of calcium carbonate to 
precipitate where the benefit is decrease in volume of 
the lime softening solids stream that needs to be 
processed through the thickener and pumped to the 
lagoons. 
 
The generation of solids in the center cone is 
dependent upon the following factors: 
 

 Flow rate 

 Influent  hardness 

 Effluent hardness 

 Lime dose 

 
Our team member, Carollo has developed a 
proven, simple algorithm that captures these 
factors and uses them to control the solids 
concentration in the center cone of SCCs. Prior 
to implementing this algorithm, the City of Manhattan, 
KS could not stay within the recommended percent 
solids range for more than 4 days.  
 
Once the algorithm was implemented, the City was able the stay within the recommended percent solids for more 
than 100 days straight. Maintaining the proper solids concentration results in excellent settled water quality (less 
solids carryover) and improves dewaterability, resulting in less hauling and disposal costs. 

 

 

 

 

 

 
 

 
Conversion of a series 
operation of basins to 
parallel operation 
increased basin capacity 
from 17 to 37 mgd without 
building any new 
structures. The new mode 
of operation significantly 
reduced lime and carbon 
dioxide usage, resulting in 
major cost savings. 

EXHIBIT 3 
14-0917 

Page 80 of 101



STATEMENT OF QUALIFICATIONS  SECTION 6 – APPROACH TO SCOPE OF WORK 

 

MWH PROPOSAL - CITY OF FORT LAUDERDALE   // COMPREHENSIVE UTILITY STRATEGIC MASTER PLAN  //  JUNE 2014   // 80 

Split Softening Treatment 
The softening process occurs when the pH is high enough that all of the bicarbonate alkalinity is converted to 
carbonate which causes mineral precipitation. The challenge with this precipitation reaction is that it “over-
softens” the water (i.e. takes out more of the mineral content than desired) resulting in lower hardness than the 
desired hardness goal. In the US, most utilities bypass a portion of this flow around the softening process, but 
most southeast Florida utilities are prevented from doing this due to very high total organic carbon content of the 
raw water and its associated color. 
 
Split softening treatment can be successfully utilized in Southeast Florida if a portion of the carbon content in the 
bypass water is removed to prevent water color problems. Our team member, Carollo has recently completed a 
project for Palm Beach County Water Utilities Department (PBCWUD) where the use of a recently constructed ion 
exchange system will permit bypass flow around the softening units. This process will allow PBCWUD to “dial-in” 
the finished water hardness and increase the finished water alkalinity all while producing a more stabilized 
finished water which is low in organic carbon, taste, odor, and color. In addition, the chemical usage was 
decreased, solids production was reduced, and the resulting bypass flow will allow PBCWUD to increase the plant 
capacity by 15% without building any new treatment facilities. 
 

 

 

 

 

 

 
Carollo’s proven system approach to the softening process provides synergistic benefits resulting in improved 
performance and reduced operations costs. 

 

 
Water Storage 

Fiveash WTP Hydraulic Improvements
The existing Fiveash Water Treatment Plant has hydraulic bottlenecks that limit its production capacity to 
60 mgd rather than the 70 mgd that the facility was designed to process. Unleashing this unused 
capacity bycost-effectively eliminating hydraulic bottlenecks will be examined and may likely have 
complementary benefits of enhanced reliability, and improvements in the quality of finished water even 
at lower flow rates through the facility. An example of where Carollo discovered, and cost- effectively 
remedied hydraulic bottlenecks plaguing Oklahoma City for more than 50 years, came with expansion of 
their Draper WTP from 90 to 150 mgd. Rather than adopt the recommendations of another national 
consulting firm to expand their existing 90 mgd low lift pump station, which had been continually 
operated for 51 years, Carollo discovered a means to eliminate the bottleneck between the pump station 
and plant. This plant now receives not only 90, but more than 150 mgd of flows by gravity from the 
supply reservoir. This solution saved tens of millions of dollars in capital and operating costs. Oklahoma 
City is listed as one of our references and their project was managed by staff now working in Broward 
County and assigned to your project. 

EXHIBIT 3 
14-0917 

Page 81 of 101



STATEMENT OF QUALIFICATIONS  SECTION 6 – APPROACH TO SCOPE OF WORK 

 

MWH PROPOSAL - CITY OF FORT LAUDERDALE   // COMPREHENSIVE UTILITY STRATEGIC MASTER PLAN  //  JUNE 2014   // 81 

The principle function of storage is to provide reserve supply of water for: 1) operational storage for daily 
demand fluctuations, 2) fire flow reserve, and 3) emergency needs. Operational management and water quality 
are also key factors when assessing water storage. Operational and water quality analyses would be completed 